

Test Report

No. CANEC1922644301

Date: 18 Dec 2019

Page 1 of 3

SOUNDBOX(HK)ACOUSTIC TECH CO.,LTD

12#, HUASHAN ROAD, SHILOU TOWN, PANYU DISTRICT, GUANGZHOU, CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : Movable silence booth
Carbon composite panel

SGS Job No. : CP19-061241 - GZ
Date of Sample Received : 15 Nov 2019
Testing Period : 15 Nov 2019 - 18 Dec 2019
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Jessie Li

Jessie Li
Approved Signatory



Test Report

No. CANEC1922644301

Date: 18 Dec 2019

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	CAN19-226443.001	Black board

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

Formaldehyde

Test Method : With reference to EN 717-1:2004, analysis was performed by UV-Vis.

<u>Test Item(s)</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>
Formaldehyde Emission (In air)	mg/m ³	0.080	ND

Remark: The reported result is for reference only.



Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

